PROPELLER or DRIVE SHAFT

11

USED
GROUP, PART NAME d DESCRIPTION PART, gf:"
. an NUMBER | MODEL
: 515516
11. 000 - PROPELLER SHAFT AND UNIVERSAL JOINTS-FRONT
Shaft and Joint, Overdrive Trans............... RAE 0 SOt bSO QDO 202100 1| 1f
Bolt, 3/8"-24 x 1 1/16" Hx, Hd............. e e B vesee..|201857| W L
Lockwagher, 3/&" Med.............. A0 BET ceseen - Siatelale/stalala s a/ats 162 4 L
Nut, 3{5"-21!11::, e e e e S S 0 e e o i, vev..|201859 4 L
11,002 - FPROPELLER SHAFT AND YOKE-FRONT
shaft and Yolke, Overdrive Trane........... ] oy ey g B By e Y i £ 5 vasse.| 202101 1| 2
11,004 - PROFELLER SHAFT COMPANION FLANGE-FRONT
e Y e e e e e e Ty o Ty .| 201803 1| 1
Flatwasher, U4g 614" x1l 1,!2*1 x 3;’32" ........................... A ey P LI P T
Lockwasher, 3/4" Med..........00veunn e e LA, R R ; j‘iﬁ 1§81
Nut, 3/4"-16 Hx,.. o AR e S e R RN e T s ante 120TENTH Y
11,006 - PROPELLER SHAFT CENTER SUFFORT BEARING
ERArLned et e e P Ay SOt B AR R B 201038| 1| 1
Shield, Front............ o B A SRR i SN e A ..| 201040 1| 1
I R b T b e i e e | St et My AT ol ol S o B o e il .l 20101 1] 1
Inguletor.....v.0uu.. SRR R p e STaray e PP A TR L e O .| 201039 1| 1
11.008 - PROFELLER SHAFT CENTER EEARING SUFPOHT
Support (excent Convertible)...... ..oeveeeoooroosnnenns e e oy i [ R
Support (Conv, only)......cc..u... e S L T S s SR L R S PR TI00 1
Fl&t“agherr G'L'I.t-ﬂ!' ....... LR B L R O O T R I T O R N R ] E'Dlﬂ'j-rl E E
Flatwasher, IDNer. .. .ceecrenssereconssnsnsscecssanssassssarcasranesan| 201839 2 2
Inﬂ'l.}lﬂ-tﬂll' (Rubher}l!llI‘ll-llllllli'-ll-i-'l'lllll-il-lfr--!l!ifiliiilliiw-l-!ll-l-l-.-p-lirlp 252297 IH }4-
Bu!hing"-!li"'!'ll"'lll--ll!lllll-l--l-l---1--!ll'lttt1.-Il.l-lt--.qn..-.....-.j..-.' 252299 EI E
Epacer""lll'll!l*-t!ii'l'll-l-'lf-l-ll'-r—lil-III--!--n---l---l-l-‘lrnlll'-.-.....l..t EGEE?E E E
Boliti3 /BT 6 xEaiy UM Hoe o HAL S (Gonys Sondy)aad Sun Tt o SieEE nas 212 2
Lock:n'utl 3;3“"‘15 Hx.-------i-i-i-l-ititl-.t---nt-iil-t—-c;;nv;---ua-qi 2(}211“0 E E
11.012 - PROFELLER SHAFT COMPANION FLANGE-CENTER
nangﬂl‘l.iili!llliillill--- --------- LR N N L I A R I R Eﬂlgﬂh 1 1
Bolt, T/16"-20 x 1 1/8" i T S S R I 37 1 1
Flatwasher, Eﬂfﬁu“ x 1 5f16" x 3;’15"........... ........... Ll PRI 201024 1| 1
Lﬂmﬂﬂhﬂr, T;l L R R R R I O I o L N L RN 193 l 1
11,014 - PEOPELLER SHAFT AND JOINTS-REAR
shﬂft' anﬂJﬂintaii--!l-ll-l--l-l-ll--l--ltl-t-;q--i-rr'rll+il-l-l---i ------------- 201?61 1 1
iy S R el e T R ey 8 Sh AR ...| 201857 & 8
Luckwaahsrl 31!5“ MEd"II‘I‘-I-'III-C-"#&G{-I*"I'-ir'i'i ------------------ - 192 E S
E:l:j'tl 3KE“*21}m‘."‘"i'l‘l‘**'-*"**i#t ------------- D T 2‘0159 E E

L7




11 PROPELLER or DRIVE SHAFT
] USED
e PART | Qiv
GROUP, PART NAME and DESCRIPTIO e SCARE
A F RS Hass 515|518
11,016 - PROPELLER SHAFPT AND YOKE-REAR' _
SHATHUANC Tok8L o, o oo s o e cis S o e A R S 2&1?63} 1| 1
11.020 - PROPELLER SHAFT COMPANION FLANGE-REAR
Flanref(inc) s Shie dis st o e e, e L S A e 201779 1| 1
Flatwasher, 49/64* x 1 1,!2" x J.fs"..- ............... R ey 2ook2h| 1| 1
Tt (RS Y A Ha: AT e R R e T T i et o S 2 S 2oot23| 1| 1
Cotter Pin, T/68" x 1 1/2"........... N M ey atarate 337 1| 1
11,030 - UNIVERSAL JOINT REPAIR KIT
T b e e e i R A e e A e lata fut ST TR RS e a3 GBS 203 o P 63 P PR L P 201775 3 3
11.035 - UNIVERSAL JOINT BODY
By T A e 201766| 3| 3
[Covar s il ant BN S R T S S TR : Slayas R 20177 3| 3
o T i e i A S o A etele al e e e L R R e 201773 3| 3
11.037 - UNIVERSAL JOINT BALL AND ROLLERS
Ball and Bollera....cececcencaneen R R e R e T | 201769| 6| 6
TRy T T B e e e e e S S e T o it e 201768| 6| 6
T b ey B OO T R Dt e Y R e 2 Al g el o el PN 201767| 3| 3
|Ruller Package (conalats of 3L BOL1eTS)....owow.orensoeers e e nr .| 201776| 6| b
11,038 - UNIVERSAL JOINT CENTERING SPRING AND BUTTON
}But.tun i O o B o N it e lei sy 201770| B 6
SpRingermesd o LT ] A R AR S MR AR 2 201771 6 6
11.040 - UNIVERSAL JOINT COMPENSATING SFRING |
Hpyr L WiprsEaitl o S R e - e s Db I b 201772| 3| 3
11,045 - UNIVERSAL JOINT BOOT
Boot and Clampa (Leather)(Replacement)..... SYele.ofeta Soeilve o Etl, 35 ..| 201764 3| 3
Boot and Clemps (Rubber)(Overhaul)....... e At S D T 201765 3| 3
Serew with LW, No, 6-32 x 1 3/8" Rd. H4, Sl.,....... At s il 201777| 6| 6
Wk e 6~ 30 g e cas s S BRI B S 201778 6 §

Lg

F LT L™




	kfpm510047.jpg
	kfpm510048.jpg

